US-6890M Parts numbers




US-6890M Parts numbers

///o//@a
D

PAS R o




US-6890M Parts numbers

pg. 7




US-6890M PART LIST

PART NO DESCRIPTION QrTy
6890-1 Start Button 2
6890-2 MCB (PLS-C10) 1
6890-3 Main Case 1
6890-4 Wire Casing 1
6890-5 Regulator (AW20-02B) il
6890-6 PE Stopper 2
6890-7 Sensor Guide 2
6890-8 Main Body 1
6890-9 Working Plate 2
6890-10 Spring Washer M5 4
6890-11 Screw (6X25) 4
6890-12 Heater Tube 3
6890-13 Heater Board 1
6890-14 Aluminium Foil & Fiber Cushion 1
6890-15 Heater Plate 1
6890-16 Disc Spring M10 4
6890-17 Nut M10 1
6890-18 Fixed Base For Heater 1
6890-19 Screw M10 X 55 4
6890-20 Nut M10 2
6890-21 Guide Rod 1
6890-22 Sliding Rail (LSH20F2N) il
6890-23 Screw M5X25 5
6890-24 Screw M5X35 4
6890-25 Handle 2
6890-26 Main Cylinder (SAI40X80) 1
6890-27 Main Cylinder Fitting (PSL602) 2
6890-28 Operation Panel 1
6890-29 Pressure Gauge 1
6890-30 Timer (H3CR_AS8E) 1
6890-31 Temperature Controller (ESCC-RX2ASM) 1
6890-32 Counter 1
6890-33 E-Stop Button 1
6890-34 Start Button 1
6890-35 Bottom Plate 1
6890-36 Rail (Long) 1
6890-37 Power Supply (HDR-30-24) 1
6890-38 Solid State Relay (CDG1-1DA-25A) 1
6890-39 Terminal Block (IN13SBK) 5
6890-40 Sensor 1
6890-41 Sensor Bracket 1




